es Office of Research and EPA/600/R-01/033

nmental Protection Development June 2001
: Washington, DC 20460 http://www.epa.gov

sH>8  Residuals from Drinking
ter Removal Processes







EPA/600/R-01/033
June 2001

Treatment of Arsenic Residuals from
Drinking Water Removal Processes

by

Michael J. MacPhee
Gail E. Charles
David A. Cornwell

Environmental Engineering & Technology, inc.
Newport News, VA 23606

Contract No. 8C-R613-NTSA

Project Officer

Thomas J. Sorg
Water Supply and Water Resources Division
National Risk Management Research Laboratory
Cincinnati, OH 45268

National Risk Management Research Laboratory
Office of Research and Development
U.S. Environmental Protection Agency
Cincinnati, OH 45268
[...]
3.5.4 lon Exchange Regenerant (A) and (B)
Composite Streams
Due to the very high total arsenic concentrations present in
the lon Ex (A) and lon Ex (B) wastewaters (230 to 270 times
the concentrations in the corresponding source waters), the
supernatant -and effluent total arsenic concentrations
resulting from precipitation and adsorption treatments were
greater than 1.0 mg/L. A comparison of the total arsenic
concentrations remaining for each treatment option is shown
graphically in Figure 3-20. These data indicate that ferric
chloride precipitation provided the best overall treatment,
however, for the dosages tested, the total arsenic




1

o - Spiked RO (A) total As concentration: 0.5 mg/L

g) Spiked RO (B) total As concentration: 0.7 mg/L

= 0.8 I~

o

"=

"=} s

[1]

g

E 0.6 [~

o

=1

B B

§

= 04 -

8

L2 -

=

[+)]

2

D02 B

.‘03

b= - .
. ez [ {1 N [T

Alum PPT ~ Ferric chloride PPT Fe media AA media
Treatment process

Figure 3-18. Comparison of treatment processes for removing arsenic from
reverse osmosis concentrate ’

1

>

£ B Spiked NF (A) total As concentration: 0.5 mg/L
o 0.8 Spiked NF (B) total As concentration: 0.5 mg/L
:é

1] L.

=1

]

c 0.6 |

2

g ..

§

e 0.4 |-

8

8 i

5

w 0.2 |-

(W]

B "

=]

oo e sz EXXX]

'3 D \2 ge ¢ -“a
¢° . de? N\ “\ed KA a\\)«\\

et ot e ™ [N N .
i ?e“'\c' © ¥ a \of wod

Treatment process

Figure 3-19. Comparison of treatment processes for removing arsenic from
nanofiltration A and B concentrate

40

Kl RO (A)
1 RO (B)

B NF (A)
[l NF (B)




30

N
[4;]

N
o

[¢)]

-
o

(3,

Total arsenic concentration remaining (mg/L)

BEERS

Untreated lon Ex (A) total As concentration:
Untreated lon Ex (B) total As concentration: 24.7 mg/L

X3 lon Ex (A)

10.3 mg/L [0 lon Ex (B)

i

ND -

Alum PPT Ferric chloride PPT

Fe media

AA media

Treatment process

Figure 3-20. Comparison of treatment processes for removing arsenic from

ion exchange A and B regenerant

concentrations remaining from the lon Ex (A) and lon Ex (B)
wastewaters were 1.28 mg/L and 18.7 mg/L, respectively.
Adsorption treatments were ineffective for removing arsenic
from these regenerant streams.

3.5.5 Activated Alumina Regenerant

Only one treatment process, ferric chloride precipitation, was
used to treat the activated alumina regenerant.. Total arsenic
in the AA regenerant was lowered by 94 percent from 2.36
mg/L to 0.154 mg/L

3.5.6 Summary .

Using the test matrix for this work, a summary of the best
treatment technology determined for each residuals sample
is presented in Table 3-15. Only three residuals streams (AA
regenerant, lon Ex (A), and lon Ex (B)) had freated total
arsenic concentrations that exceeded 0.05 mg/L, which is the
in-stream arsenic standard in some states, in all tests. The
results show that overall, the iron-based coagulants and
adsorption media resulted in greater arsenic reductions than
the aluminum-based coagulant and adsorption media. The
adsorption tests only provided an indication for the potential
of arsenic removal, since exhaustion could not be adequately
assessed using the relatively Iow number of BVs that could
be treated.

41

3.6 Solid Fraction Residuals

TCLP tests were conducted on four spent adsorption/filtration
media. The media tested were an activated alumina media
from a full-scale arsenic removal facility, a spent iron-
manganese filter media from a full-scale WTP, and a spent
anion exchange resin from two in-house ion exchange tests.
The anion exchange resins analyzed were collected afterion
exchange tests using SFBW/ACF (B) and NF (A)
concentrate. The results of the TCLP arsenic analyses are
included in Table 3-16.

The maximum TCLP arsenic concentration was 0.203 mg/L,
which is significantly below the current TCLP arsenic limit of
5.0 mg/L. TCLP arsenic levels were in fact below 1.0 mg/L,
which could be the future limit if the TCLP limit is lowered in
proportion to the drinking water MCL. The other solid waste
TCLP arsenic concentrations were at least an order of
magnitude lower. Based on these findings, these media
would not be classified as hazardous wastes.




Other researchers have reported similar TCLP results. : ‘ !
Wang et al. (2000) reported TCLP arsenic concentrations of ;
less than 0.05 mg/L and 0.07 mg/L or less in spent activated

alumina samples collected from roughing filters at two full-

scale activated alumina facilities. Chwirka (1999) reported

no incidences of TCLP failure among eight different

conventional facilities whose residuals were analyzed for ;
TCLP arsenic. A wide range of arsenic levels in the TCLP ‘ !
extract was reported (0.0009 mg/L to 1.6 mg/L), however, ‘
and overall arsenic concentrations were higher than those

determined in this work.

Table 3-15. Summary of treatment processes for removing arsenic
' Total As remaining

Sample ID Best treatment conditions determined from testing (mg/L)
AA regenerant None ‘ ' 0.154
lon Ex (A) None ‘ 1.28
lon Ex (B) None ' 18.7
RO (A) ~ Ferric chloride precipitation | ' 0.041
RO (B) Iron media adsorption 0.018
NF (A) Ferric chloride precipitation, iron-based media or AA adsorption 0.009, 0.030
NF (B) - Iron media adsorption, ferric chloride precipitation - <0.002, 0.905
SFBW (A) (settled) Ferric chloride precipitation 0.013
SFBWIACF (B) (unsettled) Gravity settling (no chemical addition) o 0.043
(settled) Iron media, ion exchange, or AA adsorption <0.002

Table 3-16. TCLP arsenic from solid fraction residuals

TCLP arsenic

. : . concentration
Solid waste ID ( : (mg/L)
Spent activated alumina (full-scale WTP) ‘ 0.010
Spent Fe-Mn filter media (full-scale WTP) : ‘ 0.004
Spent anion exchange resin (bench-scale SFBW test) . ‘ . 0.023
Spent anion exchange resin (bench-scale nanofiltration concentrate test) 0.203

42




4. Sludge Disposal Optiohs

4.1 Sludge Production

In order to quantify the volume of settled solids that could be

expected when treating various types of water treatment-

plant residuals streams, using alum or ferric chloride
precipitation techniques, empirical sludge production
equations were utilized (Cornwell 1999). The equations used
were developed for estimating-sludge production from the
treatment of raw water for production of drinking water using
chemical coagulants. Equation inputs used for this analysis
include a volume of residuals treated, the total suspended
solids (TSS) concentration in the residuals, and the
coagulant dose used for arsenic removal. The coagulant
dose range used for precipitation testing was between 25
and 200 mg/L, therefore, sludge production estimates for
each coagulant type were calculated using doses of 25, 50,
75, 100; 150, and 200 mg/L. The measured TSS value for
each of the residuals used for estimating sludge production
along with the actual alum and ferric dose range used for
each residuals stream are listed in Table 4-1. SFBW (A) had
the highest TSS of 193 mg/L due to the nature of the
residuals stream, while the NF (A) concentrate and fon'Ex
(B) had TSS concentrations less than 10 mg/L.

The sludge production estimates (dry Ib/MG of residuals
treated) calculated using the empirical equations-for alum
and ferric chloride are shown in Figures 4-1 and 4-2,
respectively. Both figures show that the SFBW (A) would

generate the most sludge per volume of residuals treated.
SFBW (A) was generated by backwashing filters that remove
larger suspended particles from drinking water, and therefore
had a higher TSS concentration than the other residuals
analyzed. The RO concentrates, nanofiltration concentrate,
and ion exchange regenerant were all generated by
treatment processes that were designed for removing
dissolved macro molecular or ionic contaminants from
drinking water, meaning the TSS concentration in those
residuals is low compared to the SFBW.

Figures 4-1 and 4-2 illustrate that ferric chioride generates
significantly higher sludge quantities than equivalent doses
of alum (on a weight basis). Results from the empirical
sludge production calculations demonstrate that the amount
of sludge generated using ferric chloride would be 25 to 100
percent higher than-the dry weight of the alum sludge
produced using similar applied doses. The minimum and
maximum amounts of dry sludge per volume of residuals
treated for both coagulants are shown in Table 4-2. The
sludge production calculation includes the best coagulant
dose for arsenic removal for both alum and ferric chloride.
The table shows that due to the high doses of ferric chioride
necessary for achieving optimal arsenic removal, the sludge ~
amounts produced for the different waste steams would
range between 1.0 and 2.0 dry Ibs/1,000 gal of residuals
treated. |

Table 4-1. Parameters used for calculating residuals production estimates
Measured total suspended solids : , Ferric chloride dose range
concentration Alum dose range tested tested i

Sample ID {mg/L) (mg/L) {mg/L)

SFBW (A) 193.0 25to0 50 25 to 50
RO (A) 325 100 to 150 25 to 100
RO (B) 27.5 50 to 100 50 to 100
NF (A) 15 75 to 200 75 to 200
lon Ex (B) ' 9.0 50 to 200 50 to 200




3,500 _ ' SFBW (A)
__ 3,000 | | RO (A)
g - Concentrate
§ 2,500 |~ : ' ——
s - RO (B)
-.§ 2,000 |- Concentrate ;
.§ - _ ——
8 1,500 (- | NF (A)
’g . Concentrate
o S
@ 1,000 [~
E\ ] _ lon Ex (B)
Q ‘Composite regenerant
500 - posi generan
- <
0 ‘ ‘
0 50 100 i 150 200 250
Alum dose (mg/L) '
Figure 4-1. Residuals production estimates from alum precipitation of
wastewaters containing arsenic '
3,500 SFBW (A)
" . ' H
% B Concentrate
4—; 2,500 |- —— ;
s : _ RO (B)
%5 2,000 |- - , Concentrate
5} 1,500 |- NF (A)
T . Concentrate
B
‘3 1,000 |- —K— ;
= | lon Ex (B)
D .
500 - Composite regenerant ]
5 —_——
0 | . | L 1 . Lo ‘
0 50 100 150 200 250

Ferric chloride dose (mg/L)

Figure 4-2. Residuals production estimates from ferric chloride precipitation i
of wastewater containing arsenic :

44




Estimated sludge productlon per 1,000 gal of reS|duaIs treated by precnpltatlon

(in this case 1 mgd was used)
Each of these parameters is defined in Table 4-3. - -

These data show that the membrane treatment processes
would generate a significantly higher volume of residuals
than the Fe/Mn filtration and ion exchange systems. Both
RO and NF would generate approximately 150,000 gpd per
1 mgd treated, compared to 50,000 gpd for Fe/Mn fi Itratlon
and 20,000 gpd for ion exchange.

45

Table 4-2.
Coagulant dose range used for Sludge production estimate
precipitation testing ~ (dry weight)
Alum FéCl, Alum sludge FeCl, sludge
Sample ID (mg/L) (mg/L) . (1b/1,000 gal) (Ib/1,000 gal)
SFBW (A) “min. 25 25 1.70 1.82
max. 50 50 1.79 2.03
. best dose - 50 —_ 2.03
RO (A) min. 100 25 0.64 0.48
max. 150 150 0.82 1.53
best dose - 150 S — 1.53
RO (B) min. 50 50 0.41 0.65
max. 100 100 0.60 1.07
best dose - 100" - 1.07
NF (A) min. 75 75 10.29 0.64
max. 200 200 0.75 1.69
best dose 150. 150 0.56 1.27
lon Ex (B) " min. 50 50 0.26 0.50
: max. - 200 200 0.81 1.75
best dose - - — —_
-— No optimal condition was found.
4.1.1 Xormzl:zmg T Sludge Quan;.'t'es Table 4-3. Estimé_téd volume of residuals generated
ccording to Treatment Process Type per 1 MG treated ‘
The calculated sludge production data (Table 4-2) provnde ‘ Residuals  Volume of
the expected mass of sludge generated per known volume of To{al lant enerated  residuals
residuals treated, however, these data do not provide a mass flow ?ate (g arcent of ezer:te d
of sludge produced per volume of raw water treated by each mad ,2) tal flow) g (gpd
of the different treatment processes. Normalizing these _ : (mgd) ) gpd)
results provides a better understanding of how much sludge Reverse osmosis 1 15 150,000
| each treatment process analyzed would be expected to Nanofiltration 1 15 150,000
generate. In order to normalize these data, the followmg :
assump’nons were made: Fe/Mn filtration 1 5 50,000
. Percentage of residuals genérated by each fon exchange ! 2 20,000
treatment process (RO, NF, Fe/Mn removal, lon EX)
. ‘Total treatment plant process (raw water) flow rate

In order to determine the mass of sludge produced per 1 mgd
of raw water treated, the sludge production amounts (dry
Ib/1,000 gal) calculated for the best coagulant dose (Table 4-
2) was multiplied by the volume of residuals generated for
each process (Table 4-3). These data are summarized in
Table 4-4. '

The table shows that the mass of sludge produced per MG
of raw water treated is highest for the membrane processes
due to the large volume of residuals generated. For
example, the reverse osmosis facility that generated the RO




Table 4-4.

Estimated sludge production for a 1-mgd treatment facility -

Sludge production (
using best FeCl, Total sludge
T , : dose - ‘production .
, . Best FeCl, dose* (dry Ib/1,000 gal of (dry’Ib/mil gal raw

Sample ID Residuals volume (mg/L) wastewater) water treated)
SFBW (A) 50,000 50 2.03 1015
RO (A) 150,000 150 1.53 2295

RO (B) 150,000 150 1.07 160.5

NF (A) 150,000 150 1.27 ©190.5

lon Ex (B) 20,000 200 1.75 35

*Best FeCl, dose found for removing As from each untreated resuduals sample during precipitation testlng

(A) residuals would be expected to generate almost 230 dry
Ibs of sludge per MG treated if removal of arsenic from the
concentrate was required. The ion exchange facility (lon Ex
B) would produce the least amount of sludge at 35 dry Ib/MG
raw water treated.

4.2  Federal Disposal Regulations

There are no existing comprehensive federal regulations that
specifically apply to water treatment plant (WTP) residuals.
There are, however, existing federal regulations that were
developed for biosolids and solid waste disposal. Many
states have adopted all or parts of these federal guidelines
for regulating WTP residuals disposal.

Federal statutory and regulatory requirements for disposal of
liquid and solid WTP residuals were summarized in a recent
publication (Science Applications International 2000). A )
summary description of some of the federal regulations that
are currently being adopted by states for applications
involving WTP residuals are as follows:

. 40 CFR 257 Classification of Solid Waste Disposal
Facilities and Practices

40 CFR 258: Criteria for Municipal Solid Waste
Landfills (MSWLF)

40 CFR 261: Toxicity Characteristic Leaching
Procedure (TCLP) Test :

40 CFR 403: General Pretreatment Regulations for
Existing and New Sources of Pollution

40 CFR 503: Standards for the Disposal of Sewage
Sludge

CERCLA: Comprehensive Environmental Response
Compensation Liability Act

HMTA: Hazardous Materials Transportation Act

46

The Clean Water Act (CWA), Section 405, established
guidelines for the use and disposal of sewage sludge in order
to protect leaching of contaminants into waterways.
Leaching of metals into groundwater is the primary issue
addressed by CWA Section 405. The framework defined by
CWA Section 405 was also adopted for use in land applied
WTP sludge. The Resource Conservation and Recovery Act
(RCRA) was established primarily to determine toxicity or
hazard potential of a solid waste prior to landfilling in order to
protect land, water, and air from contamination. The RCRA
also provides guidelines concerning the following topics:

Classification of hazardous wastes

Standard for treatment, storage, and final use
Enforcement of standards

Authorization for states to implement regulations
Cradle to grave mamfest system

Although developed for biosolids and solid waste, specific
sections of RCRA have been adopted by many states for

‘regulating WTP residuals end use applications. A summary

of the 40 CFR sections that could apply to WTP residuals are
listed in the following paragraphs.

4.2.1 40CFR 257: Criteria for Classification of
Solid Waste Disposal Facilities and
Practices

" This regulation lncludes provisions that deal with land

application of a solid waste, including WTP residuals. In
order to comply with Section 405(d) of the Clean Water Act,

- the owner or generator of a publicly owned treatment facility

must comply with the guidelines for sludge applications

“outlined in 40 CFR 257. The regulation contains specific